
101

128A

131133

132

116

115
130

126

335

111

109

108102
103

80A

118

123

138

114

141
137

142

140

138

143
139144

409

410

405

408

404

403

411

401

402

106
152

107

122

153

110

117
125

80

81

82

406

330

331

332

334      

412

128A

134A

151

134B

333

ALWAYS USE

GUARDS AND

ANTI-K
ICKBACK

DEVICES

401

329



20
8

23
1

22
0

22
5

22
1

21
8

22
3

21
9

22
2

22
4

23
0

20
9

21
0

21
6

21
7

21
1

21
2 21

3

22
9

22
8

22
7

22
6

20
8A



69 70

67

73

74
72

71

75

25
28

36

35

62

37

64

63

61

34

24

17
18

1

21

19

20

67
 

1

68

2224

28

26

24

23

23



14 15

77

57

56
58

60

65

3

3

66

33
31

56
59

16

2

27

15

78

14

12 13

5

4

6

7

38

8

9

10

39

40

41
A

30
44

47

48
29

45
49

46

43
42

76

50
52

78 54

55

51

53

11
32

3145
A

83

5A

4A



30
6

30
3

31
2

31
0

31
1

30
530

4

30
2

30
7

20
6

21
5

21
4

20
4

20
2

20
3

20
6

20
5

20
1

20
720
3A

23
1

30
1



G5959/G9957 12" Table Saw -43-

001 P5959001 WASHER
002 P5959002 BUSHING
003 P5959003 BUSHING
004 P5959004 ARBOR NUT 1"
004A P5959004A ARBOR NUT 5⁄8"
005 P5959005 BLADE FLANGE 1"
005A P5959005A BLADE FLANGE 5⁄8"
006 P5959006 ARBOR ADAPTOR 1"
007 P5959007 ARBOR
008 P6005 BALL BEARING 6005
009 PSB31M CAP SCREW M8-1.25 X 25
010 PSS20M SET SCREW M8-1.25 X 8 
011 P5959011 ARBOR BRACKET
011A P5959011A COMPLETE ARBOR BRAKET
012 PB02M HEX BOLT M6-1 X 12 
013 PN01M HEX NUT M6-1.0 
014 PB14M HEX BOLT M10-1.5 X 35 
015 PLW06M LOCK WASHER 10MM 
016 PSS02M SET SCREW M6-1 X 6 
017 P5959017 INDICATOR BRACKET
018 P5959018 SOCKET HD BOLT M5-.80 X 75
019 P5959019 INDICATOR
020 PW02M FLAT WASHER 5MM 
021 P5959021 ROUND HD SCREW M5-.8 X 8
022 P5959022 COLLAR
023 P5959023 COLLAR
024 P5959024 ROLL PIN
025 P5959025 LIMIT STUD
026 P5959026 TILT ADJUSTMENT SHAFT
027 P5959027 FRONT TRUNNION BRACKET
028 PK23M KEY 5 X 5 X 25 
029 P5959029 WASHER
030 P5959030 FRONT TRUNNION
031 PN03M HEX NUT M8-1.25 
032 PSB40M CAP SCREW M8-1.25 X 35
033 PSB40M CAP SCREW M8-1.25 X 35
034 P5959034 PIVOT SHAFT
035 P5959035 HEX BOLT M12-1.75 X 15
036 PW06M FLAT WASHER 12MM 
037 P5959037 COTTER PIN
038 PK33M KEY 5 X 5 X 45 
039 PSS02M SET SCREW M6-1 X 6 
040 P5959040 DRIVE PULLEY
041A P5959041A SNAP RING, R22
042 P5959042 BEARING WASHER
043 P6204 BALL BEARING 6204
044 P5959044 WASHER
045 P5959045 LOCKING NUT 20MM
045A P5959045A LOCKING NUT 25MM
046 P5959046 COVER
047 PSB26M CAP SCREW M6-1 X 12
048 P5959048 DUST DEFLECTOR
049 P5959049 ROUND HD SCR M5-.8 X 8
050 PSB58M CAP SCREW M8-1.25 X 12
051 PW01M FLAT WASHER 8MM 
052 P5959052 FRONT SUPPORT BRACKET
053 PSB26M CAP SCREW M6-1 X 12
054 PLW05M LOCK WASHER 12MM 
055 PN09M HEX NUT M12-1.75 

REF PART # DESCRIPTION
056 P5959056 CAP SCREW M10-1.5 X 25
057A P5959057A BALL PIN 8 X 20
058 P5959058 REAR TRUNNION BRACKET
059A P5959059A BALL PIN 8 X 20
060 P5959060 ARM
061 PSS02M SET SCREW M6-1 X 6 
062 P5959062 MOTOR MOUNT SUPPORT
063 PB20M HEX BOLT M8-1.25 X 35
064 PN03M HEX NUT M8-1.25 
065 P5959065 KEY 5 X 5 X 75mm
066 P5959066 SHAFT
067 P5959067 WASHER
068 P5959068 WORM GEAR
069 PLW06M LOCK WASHER 10MM 
070 P5959070 HEX NUT 10MM
071 P5959071 MOTOR MOUNT PLATE 
072 P5959072 HEX HEAD BOLT 10MM-1.5
073 P5959073 BEARING DUST DEFLECTOR
074 P51104 THRUST BEARING 51104
075 P5959075 HEIGHT ADJUSTMENT SHAFT
076 P5959076 SNAP RING R28
077 P5959077 REAR TRUNNION BRACKET
078 P5959070 HEX NUT 10MM
079 P5959079 BUSHING
080 P5959080 MOTOR PULLEY
080A PK41M KEY 8 X 8 X 40
081 PSS02M SET SCREW M6-1 X 6 
082 PVA28 V-BELT A-28 4L280 
083 P5959083 ARBOR EXTENSION DADO 5/8"
092 P5959092 COMPLETE MITER GAUGE
101 P5959101 EXTENSION TABLE
102 PB14M HEX BOLT M10-1.5 X 35 
103 PLW06M LOCK WASHER 10MM 
106 P5959106 BLADE INSERT
107 PSS03M SET SCREW M6-1 X 8 
108 P5959108 TABLE
109 P5959109 BASE
110 P5959110 INDICATOR PLATE
111 PS34 PHLP HD SCR M3-.5 X 25
114 P5959114 LINE CORD - SHORT
115 PLW06M LOCK WASHER 10MM 
116 PB01M HEX BOLT M10-1.5 X 30 
117 P5959117 MAGNETIC SWITCH
118 P5959118 RND HD SCR M5-.80 X 8
122 P5959122 LINE CORD - LONG
123 P5959123 DOOR
125 P5959125 STRAIN RELIEF
126 P5959126 LOCKING KNOB
128A P5959128A CRANK HANDLE
130 P5959130 HANDWHEEL
131 PSB14M CAP SCREW M8-1.25 X 20
132 P5959132 SHIELD PLATE
133 PSS02M SET SCREW M6-1 X 6 
134 P5959125 STRAIN RELIEF
134A P5959134A WIRING BOX
134B P7209134B STRAIN RELIEF
137 P5959137 GUARD SUPPORT ROD
137A P5959137A COMPLETE GAURD SUPPORT
138 PB07M HEX BOLT M8-1.25 X 25 
139 PW01M FLAT WASHER 8MM 

REF PART # DESCRIPTION



-44- G5959/G9957 12" Table Saw

228	 PS05M	 PHLP HD SCR M5-.8 x 8
229	 PW02M	 FLAT WASHER 5MM 
230	 PSS16M	 SET SCREW M8-1.25 X 10
231	 P5959231	 NYLON ADJUSTING SCREW
254	 P5959254	 TOOL BOX W/O ARBOR EXT.
255	 P5959255	 HARDWARE BAG
256	 P5959256	 COMPLETE GUARD ASSY.
301	 P5959301	 handle
302	 PW04M	 FLAT WASHER 10MM
303	 P5959303	 MITER BAR
304	 P5959304	 MITER BODY
305	 PS06M	 PHLP HD SCR M5-.8 x 20
306	 P5959306	 ONDICATOR
307	 P5959307	 STOP
308	 PSS02M	 SET SCREW M6-1 X 6
309	 PSS26M	 SET SCREW M5-.8 X 6
310	 P5959310	 SPECIAL WASHER
311	 PFH04M	 FLAT HD SCR M6-1 X 8
312	 PLN02M	 LOCK NUT M5-0.8
313	 P5959313	 SCALE
329	 p5959329	 guard warning label
330	 P5959330	 MACHINE ID/WARNING LABEL
331	 P5959331	 SAFETY GLASSES LABEL
332	 P5959332	 UNPLUG LABEL
333	 P5959333	 READ MANUAL LABEL
334	 P5959334	 ELECTRICITY LABEL
335	 P5959335	 CAST LOGO	  
401	 P5959401	 retainer
402	 P5959402	 guard
403	 P5959403	 Support arm
404	 P5959404	 pin
405	 P5959405	 spring
406	 P5959406	 Blade splitter
408	 P5959408	 pin
409	 P5959409	 pawl
410	 P5959410	 retainer
411	 P5959411	 pin
412	 PRP42M	 ROLL PIN 3 X 20

140	 P5959140	 guard SUPPORT (UPPER)
141	 PLW04M	 LOCK WASHER 8MM 
142	 P5959142	 guard SUPPORT (LOWER)
143	 PW01M	 FLAT WASHER 8MM 
144	 PB06M	 HEX BOLT M8-1.25 X 12 
152	 P5959152	 DADO INSERT
151	 PSS03M	 SET SCREW M6-1.0 X 8
153	 P5959153	 MOTOR 5HP 220V 1-PH
153	 P9957153	 MOTOR 7.5HP 220V 3-PH
200	 P5959200	 COMPLETE FENCE ASSY.
201	 P5959201	 FRONT RAIL
202	 P5959202	 BACK RAIL
203	 P5959203	 SQUARE TUBE
203A	 P5959203A	 TUBE END CAP
204	 P5959204	 TAPE SCALE
205	 PB03M	 HEX BOLT M8-1.25 X 16 
206	 PLW04M	 LOCK WASHER 8MM 
207	 PFH08M	 FLAT HD SCR M8-1.25 X 12 
208	 P5959208	 FENCE SIDE
208A	 P5959208A	 FEND END CAP
209	 P5959209	 MAIN FENCE BODY
210	 P5959210	 HEX BOLT M10-1.5 x 20 
211	 PW04M	 FLAT WASHER 10MM
212	 PLW06M	 LOCK WASHER 10MM 
213	 PN02M	 HEX NUT M10-1.5 
214	 PB26M	 HEX BOLT M8-1.25 X 30 
215	 P5959215	 RAIL SPACER
216	 P5959216	 NYLON BLOCK
217	 PS20M	 PHLP HD SCR M5-.8 X 15
218	 P1021134	 GROMMET
219	 P5959219	 LOCK HANDLE
220	 P5959220	 TEFLON PAD
221	 P5959221	 FENCE LOCK
222	 PLN01	 LOCK NUT 3/8"-16 
223	 PB25	 HEX BOLT 3/8"-16 X 1 3/4 
224	 PLN03M	 LOCK NUT M6-1.0 
225	 P5959225	 CAP SCREW M6-1.0 x 40
226	 P5959226	 HAIRLINE INDICATOR
227	 P595927	 INDICATOR BRACKET

ref	 part #	 description ref	 part #	 description




